

Test Report

Number: GZHH00551234

Applicant: EKOLOGIX AUSTRALIA PTY LTD
UNIT 1, 20-26 SABRE DRIVE, PORT
MELBOURNE VIC, AUSTRALIA 3207

Date: Jul 26, 2024

Sample Description:

One (1) submitted sample said to be Ekodeck Summit Series & Edge Boards WPC Co-Extrusion Decking:
Date Sample Received : Jul 08, 2024
Testing Period : Jul 08, 2024 to Jul 25, 2024



Tests Conducted

Slip resistance (Wet pendulum test)

As per the client's requirement, with reference to AS 4586:2013 slip resistance classification of new pedestrian surface materials: Appendix A, the submitted sample was subjected to the following tests:

Sample description: WPC Decking

Initial inspection: No damage was found.

Sample size: 603mm×180mm×23mm

Type of rubber slider: Slider 96

Test direction: Length direction

Executive summary:

Test item	Classification of wet pendulum test		Test result
	Classification	Pendulum SRV	
Slip resistance (Wet pendulum test)	P5	>54	Classification: P4 (51 SRV)
	P4	45-54	
	P3	35-44	
	P2	25-34	
	P1	12-24	
	P0	<12	

Authorized by:
For Intertek Testing Services Shenzhen Ltd.
Guangzhou Branch, Hardlines



Intertek Testing Services Shenzhen Limited, Guangzhou Branch

深圳天祥质量技术服务有限公司广州分公司

111, Huichuang Kongjian, TCL Cultural Industrial Park, No.69, Guangpu Road, Huangpu District, Guangzhou, Guangdong, China. / Room 401/501/601/801/901/1003, No. 8, East BaoYing Road, Huangpu District, Guangzhou, China

广州市黄埔区光谱西路 69 号 TCL 文化产业园汇创空间 111 室/广州市黄埔区保盈东路 8 号 401 房、501 房、601 房、801 房、901 房、1003 房

Tel +8620 28209114
intertek.com.cn
intertek.com

